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Medicines and Dosages to Reduce Pain and Fever
Choose the proper medicine, and measure the dose accurately.
1. Ask your healthcare provider or pharmacist which medicine is best for your child.

2. Give the dose based on your child’s weight. If you don’t know your child’s weight, give the dose based on your
child’s age. Do not give more medicine than is recommended.

3. If you have questions about dosage amounts or any other concerns, call your healthcare provider.

4. Always use a proper measuring device. For example:
g)/, * When giving acetaminophen liquid (e.g., Tylenol), use the cup enclosed in the package. If you misplace the cup,
% _J  consult your healthcare provider or pharmacist for advice. Kitchen spoons are not accurate measures.
f%’% * When giving ibuprofen liquid (e.g., Advil, Motrin), use the device enclosed in the package. Never use

a kitchen spoon!

Take these two steps to avoid causing a serious medication overdose in your child.

1. Don’t give your child a larger amount of acetaminophen (e.g., Tylenol) or ibuprofen (e.g., Motrin, Advil) than
is shown in the table below. Too much of any of these medicines can cause an overdose.

2. When you give your child acetaminophen or ibuprofen, don’t also give them over-the-counter (OTC) cough
or cold medicines. This can also cause a medication overdose because cough and cold medicines often con-
tain acetaminophen or ibuprofen. In fact, to be safe, don’t give OTC cough and cold medicines to your child
unless you talk to your child’s healthcare provider first.

Acetaminophen (Tylenol or another brand): How much to give?
Give every 4 to 6 hours, as needed, no more than 5 times in 24 hours (unless directed to do otherwise by your healthcare provider).

l : OLD FORMULATION &7 ! ; ' |
80, Mg in each 0.8 mL&{/'/? lﬁie?i;ro‘nss :Zang atcsan)J?'ate measures. | 80 mg in each tab 160 mg in each tab
6-11 Ibs (2.7-5 kg) 0-3 mos Advised dose* S Advised dose*
| 1217 Ibs (5.5-7.7 kg) 4-11 mos Advised dose‘gw_yd\@é\‘&_ " teaspoon or 2.5 mL
i8—23 Ibs (8.2-10.5 kg) 12—23mos | Advised dosgj’\"bcow v i,;g?y‘% % teaspoon or 3.75 mL
24-35Ibs (10.9-15.9 kg) 2-3yrs 1.6 mL (0.8 r‘r&_@?gsr‘nﬂu 1 teaspoon or 5 mL 2 tablets
36—47 |bs (16.4—21.4 kg) 4-5yrs 1% teaspoon or 7.5 mL 3 tablets
48-59 Ibs (21.8-26.8 kg) 6-8 yrs 2 teaspoons or 10 mL 4 tablets 2 tablets
6071 Ibs (27.3-32.3 kg) 9—-10 yrs 2% teaspoons or 12.5 mL 5 tablets 2% tablets
!L 72-95 Ibs (32.7-43.2 kg) 1 yrs 3 teaspoons or 15 mL l 6 tablets |53 tablets

Ibuprofen (Advil, Motrin, or another brand): How much to give?
Give every 6 to 8 hours, as needed, no more than 4 times in 24 hours (unless directed to do otherwise by your healthcare provider).

/ ) ' Q OLD FORMU} ATION !
50 mg in each 1.25 mL lij‘:sgp:::nss :eLng :cscF:)rate nﬂEeEE{res. somgineachtab { 100 mgin each tab
less than 11 Ibs (5 kg) 0-5 mos i
| 1217 Ibs (5.5-7.7 kg) 6-11 mos 1.25 mL Adviseddose* __ ¥0” ey
| 18-231bs (8.2-10.5 kg) 12—23 mos 1.875 mL Adviseddose* ___ O\SQ,O\Q\“ ,_(\)?S}S
24-35 Ibs (10.9-15.9 kg) 2-3yrs 1 teaspoon or 5 mL 3 e 1 tablets
36—47 Ibs (16.4—21.4 kg) 4-5yrs 1% teaspoon or 7.5 mL ?ttf:l:j 1% tablets
48-59 Ibs (21.8-26.8 kg) 6-8 yrs 2 teaspoons or 10 mL 4 tablets 2 tablets
6071 Ibs (27.3-32.3 kg) 9-10yrs 2% teaspoons or 12.5 mL 5 tablets 2% tablets
| 7295 Ibs (32.7-43.2 kg) 1 yrs 3 teaspoons or 15 mL 6 tablets 3 tablets |
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* . PLEASE FILL IN THE ADVISED DOSE. Immunization Action Coalition = www.immunize org/catg.d/p4015.pdf



